
5

3

6

2

1

4

7 8

5

3

6

2

1

4

7 8

3

1

4

2

3

1

4

2

4

1
2

3

4

1
2

3

3

5

2

 1

9

8

11

47

10
6

3

5

2

 1

9

8

11

47

10
6

6
87

3
2

1

4

5

1110 129

6
87

3
2

1

4

5

1110 129

15

2

13
14

2

16

11 12

7 10

6

8

5432

9

32

 1

15

2

13
14

2

16

11 12

7 10

6

8

5432

9

32

 1

5

4

2
6

8 9

9

7

1

3

5

4

2
6

8 9

9

7

1

3

5

6

4

7

5

7

4

1
2

3

5

6

4

7

5

7

4

1
2

3

A

C

A

B

D

E

F

G

H

I

Prestige Integra



3

1

4

2

5

3

6

2

1

4

7 8

5

3

6

2

1

4

7 8

3

1

4

2

3

1

4

2

4

1
2

3

4

1
2

3

3

5

2

 1

9

8

11

47

10
6

3

5

2

 1

9

8

11

47

10
6

6
87

3
2

1

4

5

1110 129

6
87

3
2

1

4

5

1110 129

15

2

13
14

2

16

11 12

7 10

6

8

5432

9

32

 1

15

2

13
14

2

16

11 12

7 10

6

8

5432

9

32

 1

5

4

2
6

8 9

9

7

1

3

5

4

2
6

8 9

9

7

1

3

5

6

4

7

5

7

4

1
2

3

5

6

4

7

5

7

4

1
2

3

3

1

4

2

A

C

B

C

D

E

F

G

H

I

Pos. Number Description Qty
1 82-160 Cover bottom in chamber 1
2 82-130 Upright tray 1
3 82-422 Cast iron bottom 1
4 8214 Ash box assembly 1



15

2

13
14

2

16

11 12

7 10

6

8

5432

9

32

1

5

3

6

2

1

4

7 8

5

3

6

2

1

4

7 8

3

1

4

2

3

1

4

2

4

1
2

3

4

1
2

3

3

5

2

 1

9

8

11

47

10
6

3

5

2

 1

9

8

11

47

10
6

6
87

3
2

1

4

5

1110 129

6
87

3
2

1

4

5

1110 129

15

2

13
14

2

16

11 12

7 10

6

8

5432

9

32

 1

15

2

13
14

2

16

11 12

7 10

6

8

5432

9

32

 1

5

4

2
6

8 9

9

7

1

3

5

4

2
6

8 9

9

7

1

3

5

6

4

7

5

7

4

1
2

3

5

6

4

7

5

7

4

1
2

3

15

2

13
14

2

16

11 12

7 10

6

8

5432

9

32

1

A

C

B

D

E

F

G

H

I

Pos. Number Description Qty
1 P-100014 Gasket 1
2 B-360508 Button head screw M5 x 8 12
3 2-358 Plate 6
4 82-402 Glass 1
5 P-110006 Rope seal 1
6 85-0005 Machined door 1
7 85016 welded hook bottom 1
8 8666 Welded top hook 1
9 78-316 Washer for closing mechanism 1
10 B-330504 Socket set screw M5 x 4 DIN913 1
11 B-330405 Socket set screw M4 x 5 DIN913 1
12 B-340405 Socket set screw M4x5 DIN914 2
13 86-403 Glass 1
14 86-0058 Glass support on door 1
15 86-0059 Glass support on door 1
16 86-432 Door handle 1



9
11

5

6

8

10

9

4

7

5

7

4

1
2

3

5

3

6

2

1

4

7 8

5

3

6

2

1

4

7 8

3

1

4

2

3

1

4

2

4

1
2

3

4

1
2

3

3

5

2

 1

9

8

11

47

10
6

3

5

2

 1

9

8

11

47

10
6

6
87

3
2

1

4

5

1110 129

6
87

3
2

1

4

5

1110 129

15

2

13
14

2

16

11 12

7 10

6

8

5432

9

32

 1

15

2

13
14

2

16

11 12

7 10

6

8

5432

9

32

 1

5

4

2
6

8 9

9

7

1

3

5

4

2
6

8 9

9

7

1

3

5

6

4

7

5

7

4

1
2

3

5

6

4

7

5

7

4

1
2

3

9
11

5

6

8

10

9

4

7

5

7

4

1
2

3

A

C

B

D

E

F

G

H

I

I

Pos. Number Description Qty
1 P-110006 Rope seal ø6 1
2 82-200 Tertiary air box 1
3 B-360630 Button head screw M6x30 ISO7380 2
4 B-650512 Screw black ripp M5 x 12 ISO 88913 6
5 82-228 Bracket for hook roll 2
6 82-132 Closing roller 1
7 8234 Closing roller welded 2
8 82-0000 Hinge pin 1
9 B-650512 Screw black ripp M5 x 12 ISO 88913 6
10 82-026 Hinge top 1
11 82000 Assembled hinge 1



5

4

2
6

8 9

9

7

1

3

5

3

6

2

1

4

7 8

5

3

6

2

1

4

7 8

3

1

4

2

3

1

4

2

4

1
2

3

4

1
2

3

3

5

2

 1

9

8

11

47

10
6

3

5

2

 1

9

8

11

47

10
6

6
87

3
2

1

4

5

1110 129

6
87

3
2

1

4

5

1110 129

15

2

13
14

2

16

11 12

7 10

6

8

5432

9

32

 1

15

2

13
14

2

16

11 12

7 10

6

8

5432

9

32

 1

5

4

2
6

8 9

9

7

1

3

5

4

2
6

8 9

9

7

1

3

5

6

4

7

5

7

4

1
2

3

5

6

4

7

5

7

4

1
2

3

5

4

2
6

8 9

9

7

1

3

A

C

B

D

E

F

G

H

H

I

Pos. Number Description Qty
1 85001 Door upper welded 1
2 85-0022 Bracket 1
3 85018 Siderail welded 1
4 85017 Rail left welded 1
5 B-360508 Button head screw M5 x 8 2
6 B-210006 Nut M6 4
7 B-360630 Button head screw M6x30 ISO7380 4
8 82-312 Bushing 4
9 B-010006 Washer 6 mm DIN125A 8



5

3

6

2
1

4

7
8

5

3

6

2

1

4

7 8

5

3

6

2

1

4

7 8

3

1

4

2

3

1

4

2

4

1
2

3

4

1
2

3

3

5

2

 1

9

8

11

47

10
6

3

5

2

 1

9

8

11

47

10
6

6
87

3
2

1

4

5

1110 129

6
87

3
2

1

4

5

1110 129

15

2

13
14

2

16

11 12

7 10

6

8

5432

9

32

 1

15

2

13
14

2

16

11 12

7 10

6

8

5432

9

32

 1

5

4

2
6

8 9

9

7

1

3

5

4

2
6

8 9

9

7

1

3

5

6

4

7

5

7

4

1
2

3

5

6

4

7

5

7

4

1
2

3

5

3

6

2
1

4

7
8

A

C

B

D

B

E

F

G

H

I

Pos. Number Description Qty
1 82-440 Deflector plate 1
2 82-438 Insulation on top of tertiary box 1
3 82-435 Insulation left side 1
4 82-434 Insulation right side 1
5 82-437 Insulation below tertiary box left 1
6 82-436 Insulation below tertiary box 1
7 82-433 Insulation front left 1
8 82-432 Insulation front right 1



3

5

2

1

9

8

11

47

10
6

5

3

6

2

1

4

7 8

5

3

6

2

1

4

7 8

3

1

4

2

3

1

4

2

4

1
2

3

4

1
2

3

3

5

2

 1

9

8

11

47

10
6

3

5

2

 1

9

8

11

47

10
6

6
87

3
2

1

4

5

1110 129

6
87

3
2

1

4

5

1110 129

15

2

13
14

2

16

11 12

7 10

6

8

5432

9

32

 1

15

2

13
14

2

16

11 12

7 10

6

8

5432

9

32

 1

5

4

2
6

8 9

9

7

1

3

5

4

2
6

8 9

9

7

1

3

5

6

4

7

5

7

4

1
2

3

5

6

4

7

5

7

4

1
2

3

3

5

2

1

9

8

11

47

10
6

A

C

B

D

E

E

F

G

H

I

Pos. Number Description Qty
1 85-0025 Damper plate 1
2 5510 Tube for air damper 1
3 B-320510 Socket head cap screw M5 x 10 DIN912 1
4 78-312 Bushing 1
5 B-320520 Socket head cap screw M5 x 20 DIN912 1
6 43-0095 Handle to damper 1
7 B-300506 Hex socket countersunk head screw M5x8 DIN7991 8.8 1
8 Fje-701322 Spring 1
9 B-020006 Plain washer 6 mm DIN9021 1
10 B-360512 Buttonhead screw M5 x 12 ISO7380 1
11 B-010010 Washer 10 mm DIN125A 1



4

1
2

3

5

3

6

2

1

4

7 8

5

3

6

2

1

4

7 8

3

1

4

2

3

1

4

2

4

1
2

3

4

1
2

3

3

5

2

 1

9

8

11

47

10
6

3

5

2

 1

9

8

11

47

10
6

6
87

3
2

1

4

5

1110 129

6
87

3
2

1

4

5

1110 129

15

2

13
14

2

16

11 12

7 10

6

8

5432

9

32

 1

15

2

13
14

2

16

11 12

7 10

6

8

5432

9

32

 1

5

4

2
6

8 9

9

7

1

3

5

4

2
6

8 9

9

7

1

3

5

6

4

7

5

7

4

1
2

3

5

6

4

7

5

7

4

1
2

3

4

1
2

3

A

C

B

D

D

E

F

G

H

I

Pos. Number Description Qty
1 85-0014 Heat reflector plate 1
2 B-320510 Socket head cap screw M5 x 10 DIN912 1
3 78-312 Bushing 1
4 82-134 Bypass plate 1



6
87

3
2

1

4

5

1110 129

5

3

6

2

1

4

7 8

5

3

6

2

1

4

7 8

3

1

4

2

3

1

4

2

4

1
2

3

4

1
2

3

3

5

2

 1

9

8

11

47

10
6

3

5

2

 1

9

8

11

47

10
6

6
87

3
2

1

4

5

1110 129

6
87

3
2

1

4

5

1110 129

15

2

13
14

2

16

11 12

7 10

6

8

5432

9

32

 1

15

2

13
14

2

16

11 12

7 10

6

8

5432

9

32

 1

5

4

2
6

8 9

9

7

1

3

5

4

2
6

8 9

9

7

1

3

5

6

4

7

5

7

4

1
2

3

5

6

4

7

5

7

4

1
2

3

6
87

3
2

1

4

5

1110 129

A

C

B

D

E

F

G

G

H

I

Pos. Number Description Qty
1 85009 Door lower 1
2 85-0016 Hinge bottom wood door 1
3 B-360508 Button head screw M5 x 8 2
4 18-0080 Hinge pin for wood door 1
5 B-340405 Socket set screw M4x5 DIN914 1
6 B-360508 Button head screw M5 x 8 2
7 10-550 Hinge pin 1
8 85-0017 Hinge bottom lower door 1
9 Div-103641 Press magnet 1
10 B-360306 Screw Button head M3x6 ISO 7380 2
11 B-360406 Screw M4x6      ISO  7380 2
12 85-0012 Bracket for magnet 1


